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I e n a rl s Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA | number/Nimero: | Pege/ Pégina (52)229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 12011349 1/6
Date / Dia: February 18, 2012
Customer / Cliente; PLESA ANAHUAC Y CIAS, S.A. DEC.V. Customer’s Order item / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
NIA : N/A . 174040/01

Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: . Surface / Superficie:

SEAMLESS HOT ROLLED . LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN-COSTURA . BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

APl SPEC 5L,0CTOBER 1, 2007 B/X42-1.245/1280 PSL1 NORMAL BEVEL

’ . BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 78 Pcs/Pz Nominal Weight / Peso Nominal:
" }10.750 X 0.365 INCH 040 19.69/21.33 FT 1637.762 FT 67448.280 LB 40.52 LBIFT

273.1 X 9.3 MM 6.00/ 6.50 MTS 499.190 MTS 30594.000 KG 60.50 KG/M

Specimen condition Specimen dimensions Test Y.S. UTS.. '|Y.SMUTS Elongation / Alargamiento
HeatN° { Sample N°{ Condicién de la probeta Dimensiones de la probeta temp | Eul 0.50 %. Req.
Colada N° { MuestraN°| Ls Sc | Type| Or Size Area Terﬁp. Min: 290 Min: 415 Req. Max. Lo Min. Obt.
Tipo Tamaio Seccion | ensayo |Max: - Max: - -
mm mm2 °C mpa mpa in % %
55843 13907 B AM Ss L 38.26 X 09.30 355,82 RT 335 497 0.67 2 277 | 410

59171 64851 B AM Ss L 38.09 X 09.08 345,86 RT 342 517 0,66 2 27.5 42.0

Ori: Orientation / Orientacion ' Sc: Specimen condition / Condicion de Ia probeta

Req::Max: Required maximumi/Maximo requerido. Ss: Strlp specxmen / Muestra rectang

Lo Initial ler gth { Longitud inicial

% [ Composicion %

y a computenzed system anditis vahd‘wnh electronic signature. On the orig
ca ;would release a copy of | ‘mus

do: .con firma electronica. _.El certificado original posee impreso eflogo
gug. una copia, deberd garantlzar la.conformidad con el original hauendose
ualquier alteracion y/o! alsificacion estard’sujetaala) ey »

mﬁcado se emite mediante sistema computanzado

respon ble por cualquier uso ilegal o indebido.

FOR03171_ .




Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order item / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente:
N/A N/A 174040/01

Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:

SEAMLESS HOT ROLLED . LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN.-COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

API SPEC 5L,0CTOBER 1, 2007 B/X42-L245/1.290 PSL1 NORMAL BEVEL

) BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 78 Pcs/Pz Nominal Weight / Peso Nominal:
"110.750 X 0.365 INCH 040 19.69 /2133 FT 1637.762 FT 67448.280 LB 40.52 LBIFT

273.1 X 9.3 MM 6.00/ 6.50 MTS 499.190 MTS 39594.000 KG 60.50 KG/M

Tenaris

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

12011349

Number / Namero:

Page / Pagina:

2/6

Date / Dia: February 19, 2012

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

(52) 229 989 1600 fax

Manufacturer's Works Order N° / Confirmacion de Venta:

Composition % / Composicidn %

upon h&mself the responsxmhty for anyt unlawful

X100 X 1000 X 10000 X100
C Tl S 1o Mo] s] Pl mNi|] V]|cu|]Aa]sn]A[No| TifCaj B | N [ColifCol2
T wax | 28 120] - [ 40 | 15| 30| s0jaofs |40 - | -] -~} -1 -1-1-181]100
vin I - 2»2{4w0| - -] -1-{-{t-{--IT-1-1=-{-1-0-1-01=-15°=
Heat N° Sample N° [P Max 28 { 120 - 40 15 30 30 | 400 80 | 400 - - - - - - - - 6 100
Colada N° | Muestra N° Min - 29 - - --
13907 P 17 66 [ 31 0
13908 P | 18] 67 |.
+,00001 H 17 | a5}
64851 P -
48 P

This certrﬁcate is 1ssued by\a computenzed syst mand: 1t is valld thh electronic signature. On e onglnal cemﬁrzte the trad
Tenans is stamped. ln case the owner: of the jgma! cemﬁwte would release a copy of it

epnfonmty
be subjected to the law.

‘not allowed use:, Any alteration and/or falsm‘canon

e-mark green cofored
}the original one;

Product / Producto

on firma electronica.  Ef certificado original posee impreso el logo -
a copia, deberd garanhzar 1a conformidad con el original haqendose :
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. =
Tubos de Acero de México, S.A.
Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz; Veracruz

C.P. 91697 MEXICO
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA | Number/Nimero: | Page  Pagina: (52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 12011349 3/6
Date / Dia: February 19, 2012 ]
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DEC.V. Customer’s Order ltem / Orden Cliente - ltem: Custorher’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A : N/A - }174040/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: . Surface / Superficie:
« |SEAMLESS HOT ROLLED . ’ LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA . BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
. |APISPEC 5L,0CTOBER 1, 2007 ’ B/X42-L.245/1230 PSL1 NORMAL BEVEL
: BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 78 Pcs/Pz Nominal Weight / Peso Nominal:
10.750 X 0.365 INCH 040 19.69 /2133 FT 1637.762 FT 67448.280 LB 40.52 LBIFT
273.1 X 9.3 MM 6.00/ 6.50 MTS 499.190 MTS 30594.000 KG 60.50 KG/M

e ———

Required values Individuals / individuales Average / Promedio Hardness type HRC
Valores requeridos Min:— | Max: 220 | Var-— Min.— | Max—- | Var- Tipo de dureza
Heat N° | Sample N° | Specimen condition | Quad. | Scale oD i MW ID
Colada N° | Muestra N° Ls Sc Escala 1 2 3 Avg. 1 2 3 Avg. 1 2 3
59171 64851 B AM 1 HRBW| 775 ] 780 ) 803 | 786 | 778 | 773 | 781 777 | 788 | 779 81.9
59171 64852 B AM 1 HRBW| 764 | 773 | 773} 770 ] 761 785 | 779\ 775 ) 772 774 | 773 |
AM: As manufactured / Segin proceso de fabricacién 1D: Internal diameter / Diametro internc Min: Minimum / Minimo Quad: Quadrant / Cuadrante
Avg Average / Promedio Ls: Location of sample / Ubicacién de la muestra MW: Middle wait / Centro ' Sc: Specimen condition / Condicién de la probeta

Bodyl Cuerpo il laximiy : ide diameter / Didmetro’e g «Var: Variation / Variacion

- Standard / Normal ol Standar‘d’/‘.Nor‘ma:
Ly : HeatN° | Sample N°
Muestra N°

Good / Bueno 64851

This cemﬂnte is: 1ssued bya computenzed ‘syste: and s vahd wnth electronic signature. On the:ori de-mark green col
"Tenaris?; i‘sfstamp‘eld, »j‘ln'case the owner of !\h\eh ol inat cemﬁcate would release a copy of it} 'must ate :
upon himself the responsibility for any.uniawful or riot aliowed tse:, Any alteration andforfalsificati

EORQSW«“‘ -
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CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

12011349

Number / Nmero:

Page / Pagina:

4/6

Date / Dia: February 19, 2012 .

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

(52) 229 989 1600 fax

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V.

Customer’s Order ltem / Orden Cliente - item:

Customer’s Reference / Ref. del Cliente:

Manufacturer's Works Order N° / Confirmacion de Venta:

N/A N/A 174040/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
+ |SEANMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
. |APISPEC 5L,0CTOBER 1, 2007 BI/X42-L245/L.290 PSL1 NORMAL BEVEL
: BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 78 Pcs/Pz Nominal Weight / Peso Nominal:
" 110.750 X 0.365 INCH 040 19.697/2133 FT 1637.762 FT 67448.280 LB 40.52 LBIFT
273.1 X 9.3 MM 6.00 / 6.50 MTS 499.190 MTS 3_0594.000 KG 60.50 KG/M

Pressure / Presion Time / Tiempo Resuits / Resultado
Unit / Unidad. Value / Valor Seconds / Segundos
psi 2,430 5 Satisfactory / Satisfactorio

] Heat freatment / Tratamiento térmico: Pipe / Tubo
0 Quench fhedia of heat treatment process / Medio de enfna g

L Temperature Scale | Escala de Temperatura: elcxus

ico. Water / Agua

ThlS cemﬁcate isiissued by a computenzed system and |t is vahd awith electronic signature. On the ongmal cemﬁmt the
“Tenans' is: stamped i case the owner ofthe ongmal oemﬁmte would release a copy of it: he must z'nest its oonfo

upon hnmself the respnnsvahty for any unlawful Held not allowed use: Any alteration and/or faislﬁcanon wm be sul Jecte ;

TenarisTamsa
el acero:
Eléctrico-Horno de Afinacion-
calmado con aluminio

cado se emite mediante sistema com|
lor verde. En caso de que el poseedo;
le por cualquier uso ilegal o indebido.

te una copia, deberd

o falsificacion estara:Sujsta 2 fa ley

mﬁcado original posee impreso el logo -
ar 1a conforrmdad con el original haciéndose

FORGITIT



Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 te!

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Némero:

12011349

Page / Pagina:

5/6

(52) 229 989 1600 fax

Date / Dia: February 19, 2012

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DEC.V.

Customer’s Order ltem / Orden Cliente -

ltem: Customer’s Reference / Ref. del Cliente:

Manufacturer's Works Order N° / Confirmacion de Venta:

N/A N/A 174040/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
» ISEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas ¢ Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

. |API SPEC 5L,0CTOBER 1, 2007

B/X42-1.245/L.290 PSL1

NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 78 Pcs/Pz Nominal Weight / Peso Nominal:
10.750 X 0.365 INCH 040 19.69/2133 FT 1637.762 FT 67448.280 LB 40.52 LBIFT
273.1 X 9.3 MM 6.00 /6.50 MTS 499.190 MTS 30594.000 KG 60.50 KG/M

Supplementary Information
Informacion Suplementaria

Material free from Mercury contamination
Not repaired by welding

Non destructive test. Satisfactory
Inspection method

.- EM! - FLVI - MPI -

API SPEC 5L,0CTOBER 1, 2007,FE.20090101/ASTM A106,08/
-ASTM A53,07/ASME SA106,2010

- o MATER!AL ACCORDING TO NACE MR0175-20
- |Tomsa Ref 209410

Thns oertrﬁcate S 1ssued by acom

putenzed system sand it vahd wnh electronic signature. On the origin
'Tenans is stamped ln wse the owner of the ongmal oemﬁcate would release a copy of he must att

b upon hlmself the responstbmty for any unlawful or not alluwed wse:, Any alteration andlorfals

Material libre de contaminacion de Mercurio
No reparado por soldadura

Control no destructivo. Satisfactorio
Método de inspeccion

.- EML - FLVI- MPI -

API SPEC 5L, OCTOBER 1, 2007, FE.20090101/ASTM A1 06 08/
ASTM A53,07/ASME SA106,2010

MATERIAL.DE ACUERDO A NAGE MR0175,:2003

fficado se emite mediante sistema compﬁta
color verde. En caso de que el pcseedcr
able por cualquier uso ilegal o indebido: Cua!q

'dado con firma electronica. _Eleertificado original posee impreso el logo :
gue una copia, deberd garanuzaria conformidad con et original haciéndo:
r alteracionyio talsificacion estard’sujetaa’laley:
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- ] Tubos de Acero de México, S.A.
e n a rl s . Carret. México Veracruz Km 433.7 SN
) v Delfino Valenzuela Tejeria, Veracruz; Veracruz

C.P. 91697 MEXICO
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number / Nmero: Page / Pagina: (52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 12011349 6/6
Date / Dia: February 19, 2012 )
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DEC.V. Customer’'s Order item / Orden Cliente - Item: Customer’s Reference / Ref. del Cliente: Manufacturer's Works Order N° / Confirmacion de Venta:
N/A : N/A - |174040/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: . Surface / Superficie:
s §SEAMLESS HOT ROLLED . ) LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN. COSTURA . BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: ) Ends / Extremos:
. |APISPEC 5L,0CTOBER 1, 2007 B/X42-1.245/L.290 PSL1 NORMAL BEVEL
: BISELADO NORMAL

: Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 78 Pcs/Pz Nominal Weight / Peso Nominal:
10.750 X 0.365 INCH 040 19.69/21.33 FT 1637.762 FT 67448.280 LB 40.52 LBIFT
273.1 X 9.3 MM 6.00/6.50 MTS 499.190 MTS 30594.000 KG . 60.50 KG/M
]
: This is o certity that the product described here has been manufactured, sampled, tested, and inspected in accordance with Por el presente certificamos que el material aqui descrito ha sido fabricado, muestreado, ensayado e inspeccionado de
J‘ purchaser order requirements. This certificate is not a declaration of origin nor may it be used as a declaration of origin. acuerdo a los requisitos de su orden de compra. Este certificado no es, ni puede ser usado, como una declaracion de origen.
! .
| - - -
| CUSTOMER . THIRD PARTY TENARIS QUAL DEPARTNIENT SIGNATURE

‘ .
| INSPECTION COMPANY
| . COMPARIA DE INSPECCION

Company Name: N/A }
Employee Name: N/A QUALITY CERTIFICATION DEPT.
DEPTO. DE CERTIFICACION DE CALIDAD

Teresa M, Castelld Abraham

CHIEF OF QUALITY CERTIFICATION DEPT.
RESPONSABLE DEL DEPTO. DE CERT[FICAC[ON DE CALIDAD

Este certificado se emite mediante sistema computarizade
lor verde. En caso de que el poseedor
le por cualquier uso ilegal o indebido.

lado: con firma electrénica. El certificado original posee impreso el logo
a copia, deberé gararmzar la confonmdad con el original haciéndos

‘,.E‘o.Rosm\,



